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4 J/ EETEM ASI0BSE 11. 1V 6000mAh 66Wh
Chinese

Name of Goods | = & | Lithiun lon Battery ASIOBSE 11.1V 6000mAn 66Wh

English

i% ¥ % {3 Consignor £ MEL T iR R 4 A

4 = #3Manufacturer | CEIED FREERGHRAW

BEFE, A/ B (AT RS EmESHRIID
Insepection Methods and | UN "Recommendations on the TRANSPORT OF DANGEROUSGOODS™

Procedures

MBI E MR ®EMpS L, R

Appearance & Odor

black plastics cement shell, odorless

; 1. faBe A% (Hazards identification)
A x.
N
s MNone.
E L3
R 5 Eiﬁ?‘!ﬁmm DGR} EE 247 (Suggestion according to IATA
T DGR
xE o i il U5 &AL
| The substance is not restricted to IATA DGR according to packing
';.I instruction 965 General Requirements and Section II.
o
8 - 1
M
? g |3 %R (Packaging requirements)
I
o o] F 1 3 08 A1 B
N The goods are packaged according to the packaging requirement of ordinary
goods.
¥ 0. 20104612108 E 20106F12H 130 EXEN: 2011401 HOLH
R ] R, (R R . EREREME AT IATA DORAL AR W Y.
The smmple is a rechargeable lithium battery. The package is labelled with a lithium
battery handling label. The package is sccompenied with a document that meet the packing
_ instruction of 1ATA DGR
#ix
Comment
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Name of Test ltems

Test Result

=izt

Altitude

simulation
(38.3 test 1)

EFRBIA. TlE. BHS. TME. THBUREKX. MRS NIFERELATREY 5
HI90%. IRFERF S bRHE Rk,

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.

AW

Thermal test
(38.3 test 2)

EFREA. BT, THS. Mk, THUREKX. MRS KIS B E AT RK 2 5
1990%. W TFSARHEE R,

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard

3l
Vibration
(38.3 test 3)

fﬁﬁﬁK\f%ﬁ‘xﬁm\fﬁw.ﬁﬁﬂu&@koMﬁﬁ%ﬁ%%ﬁk?ﬂ%Z%
B990%. R0 TF A ARAETER,

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard

M
Shock
(38.3 test 4)

TRBHR . L. THA. M. ERAL LK. MRS 8T BE A AR il
190%. I FF A hREEE k.

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard

Sh R
External short
circuit
(38.3 test 5)

ERAM6h A RIERIE<170°C, Bfplk. THBULEAIS ., ROGEHEENR,

The external temperature does not exceed 170°C, no disassembly, no rupture and no
fire within six hours of this test. The test result conforms to the requirements of
standard.

T4
Impact
(38.3 test 6)

TEMRAMI6h A R IR EAT0C, Bk, AAR. RO CIRETR,
The external temperature does not exceed 170°C, no disassembly, no fire within six
hours of this test. The test result conforms to the requirements of standard

U

Overcharge
(38.3 test 7)

TERIS TR B (] Y AR AR Ko WU TF ST R,
No disassembly, no fire within seven days of this test. The test result conforms to
the requirements of standard

i) €S

Forced discharge
(38.3 test 8)
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Other

%Mﬁ%%ﬁﬁ%ﬂ@mﬁﬁ%éﬂmmm@ﬁ$%$ﬁﬁﬁmﬂﬂﬁw,W&ﬁﬁﬁ%u%mﬁ%o
The Sample of the battery or cell is packed in inner packagings that completely

enclose the battery or cell.The sample is packed in strong outer packing. The sample

is protected so as to prevent short circuits.
%Mﬂ@%#%%%ﬁmz%ﬁ%w%-KW%M%M&%WM,&ﬁﬁi%ﬁWﬁM%MH&%M&W
EYHERO RS A8 AR A 10kg (GRE) .

The tested package is capable of withstanding a 1.2m drop test in any orientation

without damage to cells or batteries contained therein,without shifting of the

contents so as to allow battery to battery or cell to cell contact and without

release of contents. The package does not exceed 10kg gross mass.
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